Electric Height Adjustable
Standing Desk

USER MANUAL

¢ T -
/= %/
V[ Vg ==




IMPORTANT INFORMATION
READ CAREFULLY.
KEEP THIS INFORMATION FOR FURTHER REFERENCE.

GENERAL GUIDELINES

® Please read the following instruction carefully and use the product accordingly.

® Please keep this manual and hand it over when you transfer the product.

® This summary may not include every detail of all variations and considered steps.
Please contact us when further information and help are needed.

NOTES

® Please follow the assembly instructions precisely and only use the product as intended.

® |f an odor is present when first opening the package, please leave the unwrapped product in
a shaded and ventilated area for a few days to air out.

® Prior to assembly, please check the product for defects or missing accessories. If any
defects are found or accessories are missing, do not use product as damage or injury
may occur;

® Please contact us for assistance and replacement.

® During assembly, please only slightly tighten all screws in their correct position first, then fully
tighten them. A Philips screwdriver is recommended but not included.

@ |t is suggested you regularly check the products bolts and connections to ensure safe use.
® Assemble the item on a soft flat and clean surface to avoid scratches and damage.

® During assembly, keep parts and packaging materials away from children and pets as there
could cause injury and are a potential choking hazard.

® Avoid sharp objects or corrosive chemicals to prevent damage to the product.

® Please open the item slowly and cautiously to avoid pinching your hands by metal joints,
especially children.



Components

Please check you have all the pieces listed below

Part List
Reference Description Part Qty

1 Desktop-a Le . L 67 1
2 Desktop-b Z «- B - ) ] 1
3 Desktop-c 2
4 Left Leg P 1

2 J
5 Right Leg o I 1
6 Support Beam 2
7 Side Bracket % 2
8 Base & == | 2
9 Sync Rod ® 1
10 Shelf [ $ $3 J 1
11 Cloth Drawer /’7§‘7i 1

T —
= ——




Components

Please check you have all the pieces listed below

o

Nl

A\%

Power Cable x1

B © Woo@

Controller x1

C

Leveling Studs x4

E —

- (=

.. P

Wire Cips x10 4mm Allen Key x1 Screws M6x12 x54
c () H |
Screws M6x35 x10 Screws M5x8 x14 Outlet Box x2
W J | L S
K 7
AC Adapter x1 Hook x2 Hexagon Bar x1
(=3
M &
6 N O
Connector x4 Wooden Rod x16 Wire Basket x1
Q ):) R @
Screws M6x20 x2 Shelf Support x2

Earphone Hook x1

Lockable
Wheel x4




X 12

Wooden Rod

Note: Four more wooden rods in the accessory bag

X1 X 16 X4

4mm Allen Key || Screws M6X12 Connector

Note:The horizontal bar on the connector should be perpendicular to the seam of table panel slice

M F
L/ )

o S S o
o
o o o o
o
o
o
° o
o o
o

o

© o o

[=]




X1 X4

4mm Allen Key crews M5X8
X4
crews M5X8

X1
Install the another (6) -Support Beam on the 4mm Allen Key

other side in the same way as in step 3.




X4 X1 X8

Leveling Studs || 4mm Allen Key || Screws M6X35

X2 X1 X4
Hook 4mm Allen Key || Screws M5X8

o

Stand the desk up and install
(7) Side Brakets.At the same
time,hooks can be installed to-
gether with the brackets,in any
one of the four holes according
to personal habits.




X1 X 26 X 1
4mm Allen Key || Screws M6X12 | |Screws M6X20

7 Install the frame on the desktop with cup holder(P),cloth drawer(11),
earphone hook(S), wire bracket(O),controller(B) and AC Adapter )

Note : Cup holder installation options

Option 1:
Fixed with 1 pc of M6x20mm screw in the middle of cup holder with 2 pcs of washers(This is necessary or your tabletop will be broker
the cup holder can be rotated.

X2 X1 x1
X % Screw Washer| | 4mm Allen Key ||Screws M6X20

Ex1 E

Px1 QxA1 ﬁ
-Q

X 2
Screws M8X12

Option 2: Fixed with two pcs of M6x12mm screws at both
EX1 sides of the cup colder, the cup holder is fixed.




X1 X8
4mm Allen Key || Screws M6X12

10

he scr

t

Loosen

ews, the shelf can be movable




11

Connect Controller,AC Adapter,Power Cable and Left Leg.

10
Stand the desk up, press the outlet box firmly into the desktop P& PX—
and use the wire clips to tide up wires Outlet Box Wire Clips

a

7

B

P




DISPLAY INSTRUCTIONS

IMPORTANT

You must RESET the desk prior to use.

RESET Setting

Method 1: Press and hold “A” and “\/” buttons on the controller at the
same time for seconds until you hear the beep. Release the

buttons. The desk will goes automatically until it shows 69, and the
reset is successful.

Height Adjustment

Up: Press Up “A” Down: Press Down “\V/"”

Switch Display

Press 2 times“V”when the desk at the lowest position to switch cm to inch

Memory Height

Press and hold any of memory buttons (1,2,3 or 4) until you hear a
beep.Release the button, and this position height will be stored in
memory.

When the working height of memory needs to be used, press the memory
position button and the desk will automatically adjust to the memory
height.

Note:This standing desk has 4 different height memories. The memory
positions stored are still valid after power off. You can use the up and
down buttons to adjust the standing desk to the height you need to work.

Troubleshooting Guide:

If your standing desk does not work properly, you may need to reset it. If any error codes
appears, you need to reset it.

Maintenance and Consideration:

1. During daily maintenance, use a clean soft cloth to remove surface dust. Do not use a wet
cloth or hard material to wipe the surface of the table.

Avoid contacting the surface with acid-based chemicals.

2. For slight scratches, gently wipe with a soft cloth, you can smooth out scratches.

Avoid attaching tape directly to the outer surface of the metalfeet to prevent paint from peeling




Elektryczne biurko stojace
Z regulacja wysokosci

INSTRUKCJA OBSELUGI

= »,

//AL E/




WAZNE INFORMACJE
PRZECZYTAJ UWAZNIE.
ZACHOWAJ TE INFORMACJE NA PRZYSZLOSC.

OGOLNE WYTYCZNE

eNalezy uwaznie przeczyta¢ ponizsze instrukcje i odpowiednio korzysta¢ z produktu.
eNalezy zachowac niniejszg instrukcje i przekazac jg podczas przenoszenia produktu.

eNiniejsze podsumowanie moze nie zawiera¢ wszystkich szczegdtéw dotyczacych
wszystkich wariantdw i rozwazanych krokow. Skontaktuj sie z nami, jesli potrzebujesz
dodatkowych informacji i pomocy.

UWAGI

eNalezy doktadnie przestrzegac instrukcji montazu i uzywac produktu wytgcznie zgodnie z
jego przeznaczeniem.

eJesli po pierwszym otwarciu opakowania wyczuwalny jest nieprzyjemny zapach, nalezy
pozostawi¢ rozpakowany produkt w zacienionym i przewiewnym miejscu na kilka dni, aby
wywietrzyt.

ePrzed montazem nalezy sprawdzi¢ produkt pod kagtem wad lub brakujgcych akcesoriow. W

przypadku wykrycia wad lub braku akcesoriow nie nalezy uzywac produktu, poniewaz moze
dojs¢ do uszkodzenia lub obrazer;

e Prosimy o kontakt w celu uzyskania pomocy i wymiany.

e Podczas montazu nalezy najpierw lekko dokreci¢ wszystkie sruby we wiasciwej pozyciji, a
nastepnie dokrecic je do konca. Zalecany jest srubokret Philips, ale nie jest on dotgczony do
zestawu.

e/Zaleca sie regularne sprawdzanie srub i potgczen produktu w celu zapewnienia
bezpiecznego uzytkowania.

eZmontuj urzagdzenie na miekkiej, pfaskiej i czystej powierzchni, aby unikng¢ zarysowan i
uszkodzen.

OSTRZEZENIA

e Podczas montazu czesci i materiaty opakowaniowe nalezy przechowywac z dala od dzieci i
zwierzagt domowych, poniewaz mogg one spowodowac obrazenia i stwarzajg potencjalne
ryzyko zadtawienia.

e Unikaj ostrych przedmiotow lub zrgcych chemikaliow, aby zapobiec uszkodzeniu produktu.

e Produkt nalezy otwierac powoli i ostroznie, aby unikng¢ przytrzasniecia rgk przez metalowe
zlgcza, zwlaszcza w przypadku dzieci.



Komponenty

Sprawdz, czy posiadasz wszystkie elementy wymienione ponize;j.

Lista czesci
Odniesienie Opis Cze$6 I1o$¢
1 Desktop—a "ll-' = - - H/ 1
2 Desktop—b .
3 Desktop—C 2
4 Left Leg 1
5 Right Leg |56: I] 1
6 Support Beam == = = — 2
7 . 2
Side Bracket —_—————
8 Base [P — Ry 2
9 Sync Rod & i 1
10 [ $ 3 3 J 1
Shelf
o -
11 Cloth Drawer !‘ 1

/ /7 b //




Komponenty

Sprawdz, czy posiadasz wszystkie elementy wymienione ponizej.

"H-.W_.—P"
\ n-!!-tfggggg%%%a

PowerCabe x1

 r———— |

B @ %o ®

Controlerxl

- -

Levelng Studs

x4

o P

Wire Cipsx10

E Sl

4mmAlenKeyx1

- &=

Screws

M6x12x54

G @)'

Screws M6x35x10

Outet Boxx2

@

K f§§EEE§EI====45;p L =
Hookx2
AC Adapterxl Hexagon Barxl
(=] ) ToT T=T
L=
M fﬁdf%ijgf? N 0
=

Connectorx4 Wooden Rodx16 Wire Basketxl

p Q —— R

Cup Hdder Screws M6X20X 2 ShefSupportx2

¢ B

!

Earphone Hookx1

T

Lockabe
Wheelx4




X 12|
Wooden Rod

Uwaga:Cztery dodatkowe drewniane drazki w torbie na
akcesoria.

X1 X 16 X4
4mm Allen Key || Screws M6X12 Connector

Uwaga: Poziomy pasek na ztagczu powinien by¢ prostopadty do tej krawedzi panelu stohu.

M F
£ 7 N
=

L=
A= -

o o &
o
& =]
L=}
oo a
[~ =1 e a

! T



X1 X4
4mm Allen Key || Screws M5X8

X1 X4
Zamontuj kolejng belke nosng ® po | 4mm Allen Key || Screws M5X8

drugiej stronie w taki sam sposdb, jak w,




X4 X1 X8

Leveling Studs || 4mm Allen Key || Screws M6X35

X2 X1 X4
Hook 4mm Allen Key || Screws M5X8

Postaw biurko i zainstaluj ()
wsporniki boczne. W tym samym
czasie mozna zainstalowa¢ haczyki
wraz ze wspornikami, w dowolnym z
czterech otwordéw, zgodnie z
osobistymi przyzwyczajeniami.




X1 X 26 X1
4mm Allen Key || Screws M6X12 | |Screws M6X 20

Zainstaluj ramke na biurku z uchwytem na kubek (P), szufladg na
Sciereczke (11), haczykiem na stuchawki (S), wspornikiem
przewodu (O), kontrolerem (B) i zasilaczem sieciowym (K).

Uwaga:Opcje montazu uchwytu na kubek

fion 1;
Eﬁegnvm't h 1 pcofMGx20mm screw inthemiddle of cupholder with 2 pes ofwashers(This is neoessary or your tabletopwil be broker
the cupholdercan be rotated.

X1 X1
X ? I Screw Washer' | [dmmAlen Koy ns. ApX2 1

oITL.

Option—2:Fixed witht (o) xT2Zmm screws at both
EX1 sides ofthe cup colder,the cupholder is fixed.




X1 X8
9 4mm Allen Key || Screws M6X12

L X
LA
l—
LR ]
LR

10

Poluzuj sruby, pétka moze by¢ ruchoma.

fi SR

| | r




11

Podtacz kontroler, zasilacz sieciowy, kabel zasilajacy i lewa noge.

E! X2 E J X10
Postaw biurko, mocno docisnij skrzynke przytaczeniowa do Gl Wire Clips

biurka 1 uzyj zaciskow do spigcia przewodow.

| &
>‘“"S‘\\¢ L/

. 2 7
| ————

P

S




INSTRUKCJA STEROWNIKA

e = o)

© 00000)

Ustawienie
RESET

Metoda 1: Nacis$nij i1 przytrzymaj jednoczeSnie
przyciski ,, A 7 1 ,,V” na kontrolerze przez 4
sekundy, na wy$wietlaczu pojawi sie ,,000” , az
ustyszysz sygnat dzwiekowy, zwolnij przyciski.
Biurko automatycznie powoli opu$ci sie (odbije sie
i podniesie o okoto 5 cm), az na wySwietlaczu pojawi
sie ,,69” 1 ustyszysz sygnat dzwiekowy, reset zakon
czy sie pomySlnie.

Regulac ja
wysokoSci

W gore: Nacidnij w gore ,A 7, w dot: Nacisnij w
dot ,,V”

WysSwietlacz
przetgcznika

Naci$nij 2 razy ,,V” , gdy biurko znajduje sie w najnizszej pozycji, aby
przetgczy€ cm na cale.

WysokoS¢
pami€ci

Naciénij i przytrzymaj dowolny z przyciskéw pamieci (1,2,3 lub
4), az ustyszysz sygnat dzwiekowy. Po zwolnieniu przycisku
wysokoSC pozycji zostanie zapisana w pamigci. Gdy wysoko$¢
robocza pamieci musi zosta€ uzyta, naci$nij przycisk pozycji
pamieci, a biurko automatycznie dostosuje sie do wysokoSci
pamieci.

Uwaga: To biurko stojgce ma 4 rdézne pamieci wysoko$ci. Zapisane
w pamieci pozycje sg nadal wazZne po wylgczeniu zasilania. Mozesz

uzy€ przyciskéw w géore i w dot, aby dostosowaC biurko stojgce do

wysoko$ci potrzebnej do pracy

Przewodnik rozwigzywania problemow:

Jesli biurko stojace nie dziata prawidlowo, moze by¢ konieczne jego

zresetowanie.

Jesli pojawig si¢ jakiekolwiek kody btgdow, nalezy je zresetowac.

Jesli po zresetowaniu nadal nie dziata, skontaktuj si¢ z nami, aby

uzyskac¢ dodatkowa pomoc.

Konserwacja i uwagi:

1. podczas codziennej konserwacji uzywaj czystej, migkkiej szmatki do usuwania kurzu
z powierzchni, nie uzywaj mokrej szmatki ani twardego materiatu do wycierania
powierzchni stohu.

2. unika¢ kontaktu powierzchni z chemikaliami na bazie kwasu.

3. w przypadku niewielkich zadrapan, delikatnie przetrzyj migkka szmatka, mozesz
wygladzi¢ zadrapania. unikaj mocowania tasmy bezposrednio do zewngtrznej
powierzchni metalowych nozek, aby zapobiec tuszczeniu si¢ farby.

9




Elektricky vyskove
nastavitelny stojici st

UZIVATEL MANUA

‘s

/

/@

=1




DULEZITE INFORMACE

POZORNE CTETE.

TYTO INFORMACE S| USCHOVEJTE PRO DALSI POUZITI.

GOBECNE POKYNY

e Pedlivé si piedtéte nasledujici pokyny a pouzivejte vyrobek podle nich.
eProsim, uschovejte si tento navod a predejte jej pfi pfedani vyrobku.

eTento prehled nemusi obsahovat videchny podrobnosti vSech variant a uvazovanych kroka.
V pfipadé potieby dalSich informaci a pomoci nas prosim kontaktuite-

| POZNAMKY

e Pfesné dodrzujte montazni pokyny a pouzivejte vyrobek pouze v souladu s jeho uréenim.

e Pokud se pfi prvnim otevieni baleni objevi zapach, nechte rozbaleny vyrobek nékolik dni ve
stinu a na vétraném misté, aby se vyvétral.

e Pfed montazi zkontrolujte, zda vyrobek nema vady nebo nechybi pfisluSenstvi. pokud
Zjistite vady nebo chybi pfisluSenstvi, vyrobek nepouZzivejte, protoZe by mohlo dojit k
poskozeni nebo zranéni;

e Kontaktujte nas pro pomoc a vymeénu.

e Pfi montazi nejprve pouze lehce dotahnéte vSechny Srouby do spravné polohy a pote je
dotahnéte uplné. doporucujeme pouzit Sroubovak Philips, ktery v8ak neni soucasti dodavky.

e Doporucujeme vam pravidelné kontrolovat Srouby a spoje vyrobku, abyste zajistili jejich
bezpelné pouzivani.

e VVyrobek smontujte na mékkém rovném a &istém povrchu, aby nedoslo k poSkrabani a
poskozeni.

UPOZORNENI

e Béhem montaze udrzujte dily a obalové materialy mimo dosah déti a domacich zvifat,
protoze by mohly zpUsobit zranéni a predstavuji potencialni nebezpedi uduseni.

e \Vyhnéte se ostrym pfedmétim nebo korozivnim chemikaliim, aby nedoslo k poskozeni
vyrobku.

e \/yrobek otevirejte pomalu a opatrné, abyste zabranili skfipnuti rukou o kovové spoje,
zejména u déti.



Komponenty

Zkontrolujte, zda mate vSechny niZze uvedené soucasti.

Seznamdi 10
Odkaz Popis Cast MnoZstvi

1 Desktop—a X"II" B . o - 'H/ 1
2 Desktop—b X
3 Desktop—C 9
4 Left Leg ] 1
5 Right Leg to [ 1
6 Support Beam = s = ey 2
! Side Bracket —_————— 2
8 Base [P == ] 2
9 Sync Rod E: ‘ 1
10 [ : 3 b4 } 1

Shelf
11 Cloth Drawer 4@ 1

&

—
o Mg
/ 7

Z

-
7




Komponenty

Zkontrolujte, zda mate vSechny nize uvedené soucasti.

B © 00000

c &

Power Cable x1 Controller x1 Leveling Studs x4
Wire Cips x10 4mm Allen Key x1 Screws MEx12 x54

s /D G
Screws MEx35 x10 Outlet Box x2

L —_—

AC Adapter x1 Hook x2 Hexagon Bar x1

M N g o)
Connector x4 Waooden Rod x16 Wire Basket x1

P Q @)]
GupHolderx] Screws M6x20 x2

S

Earphone Hook x1




X 12|
Wooden Rod

Poznamka:Ctyti dalsi dievéné tyde v sacku na piislusenstvi.

X1 X 16 X4
4mm Allen Key || Screws M6X12 Connector

Poznamka:Vodorovna lista na konektoru by méla byt kolma na fez desky stolu.

- M -
Tt -

=)
L= -}
o o &
o
a =]
o
oo &
L= -] e a
L T




X4

X1
4mm Allen Key

I

crews M5X8

4
X 1

X4

Stejnym zpusobem jako v kroku 3 nainstalujte na druhou E«. Allen Key

Screws M5X8

stranu dal$i nosnik ©)-Support Beam.




X4 X 1 X8
Leveling Studs || 4mm Allen Key || Screws M6X35

X2 X1 X4
Hook 4mm Allen Key || Screws M5X8

Postavte stll a nainstalujte
boéni brzdy (@). Souc¢asné Ize
spolu s drzaky nainstalovat
hacky, a to do kteréhokoli ze
Gty otvoru podle osobnich
zvyklosti.




X1 X 26 X1
4mm Allen Key || Screws M6X12 | |Screws M6X 20

Nainstalujte ram na pracovni plochu s drzakem na napoje (P),
latkovou zasuvkou (11), hackem na sluchatka (S), drzakem dratu
(O), ovladaCem (B) a sitovym adaptérem (K).

Poznamka:Moznosti instalace drzaku na napoje

fion 1;
Eﬁegnvm't h 1 pcofMGx20mm screw inthemiddle of cupholder with 2 pes ofwashers(This is neoessary or your tabletopwil be broker
the cupholdercan be rotated.

X1 X1
X ? I Screw Washer' | [dmmAlen Koy ns. ApX2 1

Fx1

E
x1 Qx1 r='=‘
Q

OITL.

P A, X2
Optionm—2:Fixed-witht (o) xT2Zmm screws at both
EX1 sides ofthe cup colder,the cupholder is fixed.




X1 X8
9 4mm Allen Key || Screws M6X12

L X
LA
l—
LR ]
LR

10

Uvolnéte Srouby, police miZe byt pohybliva.

| | r




11

Ptipojte ovladag, sitovy adaptér, napajeci kabel a levou nohu.

EI X2 X10
Postavte stlil nahoru, pevné zatlacte zasuvkovou skiiiiku do SikiEas Wire Clips

pracovni plochy a pomoci draténych svorek prichytte
kabely.

| &
>"”X’\\’ L/

. s b
V||| TYF—m———0

P




POKYNY K ZOBRAZENI

DULEZITE

Pfed pouZitim je nutné stil RESETOVAT.

Nastaveni RESET

113 a ,,V “« na

ZpUsob 1: Stisknéte a podrzte soufasné tlaéitka ,,A
sluchatku po dobu nékolika sekund, dokud neuslySite pipnuti.
Uvolndte tlaCitka.Stll pojede automaticky, dokud se nezobrazi 69,

a resetovdni probéhne uspéSnéd

Nastaveni vySky

Nahoru: Stisknéte tlaéitko nahoru,A “. Doll: Stiskné&te tlaéitko Dolu .,
Vv o“.

Displej pfepinace

KdyZz je stUl v nejniz$i poloze, stiskndte 2krat tlaéitko .V “, abyste
pfepnuli cm na palce.

VySka paméti

Stisknéte a podrZte nékteré z pamétovych tladitek (1,2,3 nebo 4), dokud
neusly$ite zvukovy signdl.Uvolnéte tlaCitko a tato vySka polohy se
ulozi do paméti.

KdyZz je tfeba pouzit pracovni vySku pam&ti, stiskndte tladitko pamdti
polohy a stll se automaticky nastavi na vySku pam&ti.

Poznamka: tento stojici stll md 4 pamdti rUznych vySek. uloZené pamé
tové polohy jsou platné i po vypnuti napdjeni. pomoci tlaéitek nahoru a
doll mUZete stojici stll nastavit do vySky, kterou potfebujete k praci.

Pravodce reSenim problému:
Pokud vas stojici stll nefunguje spravné, mozna jej budete muset resetovat. Pokud se objevi
jakykoli chybovy kéd, je tfeba jej resetovat.

Udrzba a ohleduplnost:

1.Pfi kazdodenni udrzbé odstrarite povrchovy prach Cistym mékkym hadfikem. K otirani povrchu stolu
nepouzivejte mokry hadfik nebo tvrdy material.

Vyvarujte se kontaktu povrchu s chemickymi latkami na bazi kyselin.

2. Drobné 8krabance jemné otfete mékkym hadfikem, mizete tak Skrabance vyhladit.

Nepfipeviujte pasku pfimo na vnéjSi povrch kovovénohy, abyste zabranili odlupovani barvy.




Elektricky vyskovo
nastavitelny stojaci stol

UZIVATEL MANUA




DOLEZITE INFORMACIE

POZORNE S| PRECITAJTE.

TIETO INFORMACIE S| USCHOVAJTE NA DALSIE POUZITIE.

VSEOBECNE USMERNENIA

e Pozorne si precitajte nasledujuce pokyny a pouzivajte vyrobok podfa nich.

eProsim, uschovajte si tento navod a odovzdajte ho pri prenose vyrobku.

eTento suhrn nemusi obsahovat’ vSetky detaily vSetkych variantov a zvaZzovanych krokov. V
pripade potreby dalSich informacii a pomoci nas kontaktuijte.

POZNAMKY

e Presne dodrZiavajte pokyny na montaz a pouzivajte vyrobok len podfa urenia

e Ak sa pri prvom otvoreni balenia objavi zapach, nechajte rozbaleny vyrobok niekofko
dni v tieni a na vetranom mieste, aby sa vyvetral.

e Pred montazou skontrolujte, & vyrobok nema chyby alebo ¢i na fiom nechyba
prislusenstvo. ak sa zistia chyby alebo chyba prislusenstvo, vyrobok nepouzivajte, pretoze
méze dojst’ k poSkodeniu alebo zraneniu;

e Kontaktujte nas pre pomoc a vymenu.

e PoCas montaze najprv len mierne utiahnite vSetky skrutky v spravnej polohe a potom ich
uplne utiahnite. odporuéa sa pouzit skrutkovac Philips, ktory vSak nie je su€astou dodavky.

e Odporu¢ame vam pravidelne kontrolovat’ skrutky a spoje vyrobkov, aby ste zaistili ich
bezpelné pouzivanie.

e Zostavte vyrobok na makkom rovnom a Cistom povrchu, aby ste zabranili poskriabaniu a
poskodeniu.

UPOZORNENIA

e PoCas montaze uchovavajte diely a obalové materidly mimo dosahu deti a domacich zvierat,
pretoze by mohli spdsobit zranenie a predstavuju potencialne nebezpeenstvo udusenia.

e V/yhnite sa ostrym predmetom alebo korozivnym chemikaliam, aby ste zabranili poSkodeniu
vyrobku.

e V/yrobok otvarajte pomaly a opatrne, aby ste zabranili stla¢eniu rik kovovymi spojmi, najma
detom.



Komponenty

Skontrolujte, ¢i mate vSetky Casti uvedené niZSie.

ZoznamCasti
Odkaz Popis Cast MnoZstvo
[ &
1 Desktop—a X"ll' i . ﬁ/ 1
2 Desktop—b .
3 Desktop—C 2
4 Left Leg 1
g Right Leg fe Il 1
6 Support Beam == = = —— 2
7 2
Side Bracket —_————,
8 Base eN — A 2
9 Sync Rod & 3 1
10 [ s s ] 1
Shelf
11 Cloth Drawer 1

&




Komponenty

Skontrolujte, ¢i mate vsetky casti uvedené nizsie.

B © 00000)

c &»

Power Cable x1 Controller x1 Leveling Studs x4
Wire Cips x10 4mm Allen Key x1 Screws MEx12 x54

s I—> |~ |
Screws MEx35 x10 Screws M5x8 x14 Outlet Box x2

L —_—
K ﬁh%@. J

AC Adapter x1 Hook x2 Hexagon Bar x1

. N J "L -
Connector x4 Wooden Rod x16 Wire Basket x1

Q —

Screws MEx20 x2

5

Earphone Hook x1




X 12|
Wooden Rod

Poznamka:DalSie $tyri drevené tyGe v taske na prislusenstvo.

X1 X 16 X4
4mm Allen Key || Screws M6X12 Connector

Poznamka:Vodorovny pruh na konektore by mal byt’ kolmy na tento pruh panela stola.

- M -
Tt -

=)
L= -}
o o &
o
a =]
o
oo &
L= -] e a
L T




X4

X1
4mm Allen Key

I

crews M5X8

4
X 1

X4

Namontujte dal$i nosnik ) na druhd stranu rovnakym 4mm Allen Key

Screws M5X8

spbsobom ako v kroku 3.




X4 X 1 X8
Leveling Studs || 4mm Allen Key || Screws M6X35

X2 X1 X4
Hook 4mm Allen Key || Screws M5X8

o]
- ~ ——

Postavte st6l a nainstalujte @
bocné brzdy. Zaroven je mozne
nainstalovat haciky spolu s
konzolami, a to do
ktoréhokolvek zo Styroch
otvorov podla osobnych
zvyklosti.




X1 X 26 X1
4mm Allen Key || Screws M6X12 | |Screws M6X 20

Nainstalujte ram na pracovnu plochu s drziakom na pohare (P),
latkovou zasuvkou (11), hacikom na sluchadla (S), drziakom kabla
(O), ovladacom (B) a sietovym adaptérom (K).

Poznamka:Moznosti inStalacie drziaka pohara

fion 1;
Eﬁegnvm't h 1 pcofMGx20mm screw inthemiddle of cupholder with 2 pes ofwashers(This is neoessary or your tabletopwil be broker
the cupholdercan be rotated.

X1 X1
X ? I Screw Washer' | [dmmAlen Koy ns. ApX2 1

Fx1

E
x1 Qx1 r='=‘
Q

oITL.

P AL, X2
Option—2:Fixed witht (o) xT2Zmm screws at both
EX1 sides ofthe cup colder,the cupholder is fixed.




X1 X8
9 4mm Allen Key || Screws M6X12

L X
LA
l—
LR ]
LR

10

Uvolnite skrutky, policka m6ze byt pohybliva.

| | r




11

Pripojte ovladac, sietovy adaptér, napéjaci kabel a I'avi nohu. .

Postavte stol, pevne zatlaCte zdsuvkovu skrinku do

pracovnej plochy a pomocou drotenych svoriek zviazte
kable. X2 X10
Qutlet Box Wire Clips

| A
>l L/

. o Z
V||| T—————0

P




POKYNY NA ZOBRAZENIE

DOLEZITE

Pred pouzitim musite st6l RESETOVAT.

Nastavenie RESET

“ a ,,V I3 na

Sposob 1: StlaCte a podrZte suasne tlaidla,,A
sliuchadle na niekolko sekund, kym nebudete polut pipnutie. Uvolnite
tladidla. Stol pojde automaticky, kym sa nezobrazi 69, a

resetovanie je uspeSné.

Nastavenie vySky

Nahor: Stlaéte tladidlo nahor,,A “. Nadol: Stlaéte tlaidlo nadol ,,V “.

Displej prepinaCa

Ked je stdol v najnizSej polohe, stlaCte 2-krat tlaCidlo ,,V “, ¢im sa cm
prepnu na palce.

VySka pamate

Stlaéte a podrZzte ktorékolvek z pamatovych tlaidiel (1,2,3 alebo 4), kym
nebudete po€ut pipnutie.Uvolnite tlac¢idlo a tato vySka polohy sa ulozi do
pamate.

Ked je potrebné pouzit pracovni vySku pamate, stlaCte tlaCidlo pamate
polohy a stol sa automaticky nastavi na vySku pamate.

Pozndmka: tento stojaci stol mé 4 rozne pamdtové vySky. uloZené pamatové
polohy su platné aj po vypnuti napdjania. pomocou tlaCidiel nahor a nadol
moZete nastavit stojaci stdol na vySku, ktoru potrebujete na prdcu.

Sprievodca rieSenim problémov:
Ak vas stojaci stol nefunguje spravne, mozno ho budete musiet resetovat. Ak sa zobrazi
akykolvek chybovy kod, musite ho resetovat.

Udrzba a zohladnenie:

1.PoCas kazdodennej udrzby pouzite Cistu makku handricku na odstranenie povrchoveho prachu. Na
utieranie povrchu stola nepouzivajte mokru handricku ani tvrdy material.

Vyhnite sa kontaktu povrchu s chemikaliami na baze kyselin.

2.V pripade miernych Skrabancov jemne utrite makkou handri¢kou, Skrabance mozete vyhladit.
Vyhnite sa pripevneniu pasky priamo na vonkajsi povrch kovovych néh, aby ste zabranili odlupovaniu

farby.



Elektromos allithato
magassagu alléasztal

HASZNALATI KEZIKONYV

émﬁ\p T
e




FONTOS INFORMACIOK FIGYELMESEN OLVASSA EL. |
ORIZZE MEG EZT AZ INFORMACIOT A TOVABBI HASZNALATRA.

ALTALANOS IRANYMUTATASOK

e Kérjuk, figyelmesen olvassa el az alabbi utasitasokat, és hasznalja a terméket ennek
megfeleléen.

eKeérjuk, 6rizze meg ezt a kézikdnyvet, és adja at a termék atadasakor.

oEz az dsszefoglalé nem feltétlenll tartalmazza az 6sszes variacié és megfontolt 1épés
minden részletét. Kérjuk, vegye fel velink a kapcsolatot, ha tovabbi informaciora és
segitségre van szlikség.

MEGJEGYZE

eKeérjuk, hogy pontosan kovesse az 0sszeszerelési utasitasokat, és csak
rendeltetésszerien hasznalja a terméket.

e Ha a csomagolas elsé felbontasakor szagot érez, kérjik, hagyja a kicsomagolt terméket
néhany napig arnyékos és szelldztetett helyen, hogy kiszell6zzon.

e Osszeszerelés el6tt kérjik, ellendrizze a terméket, hogy nincs-e rajta hiba vagy hianyzé
tartozék.Ha hibat talal, vagy hianyzik a tartozék, ne hasznalja a terméket, mert sérulés
vagy sérulés kdvetkezhet be;

e Kérjuk, forduljon hozzank segitségért és cseréért.

e Az Osszeszerelés soran, kérjuk, elészor csak enyhén huzza meg az 6sszes csavart a
megfelel6 pozicidban, majd huzza meg teljesen.Egy Philips csavarhuzo ajanlott, de nem
tartozék.

e Javasoljuk, hogy a biztonsagos hasznalat érdekében rendszeresen ellenérizze a
termékek csavarjait és csatlakozasait.

oA karcolasok és sérulések elkerulése érdekében szerelje 0ssze a terméket puha, sima
és tiszta fellleten.

e Az Osszeszerelés soran az alkatrészeket és a csomagol6anyagokat tartsa tavol a
gyermekektdl és a haziallatoktdl, mivel sérlilést okozhatnak, és potencialis
fulladasveszélyt jelentenek.

e Kertllje az éles targyakat vagy a maro hatasu vegyi anyagokat a termék karosodasanak
megel6zése érdekében.

e Kérjik, hogy lassan és 6vatosan nyissa ki a terméket, hogy elkertlje a fémcsuklok altali
kézbecsipést, kulondsen a gyermekek esetében.




Alkatrészek

Kérjiik, ellendrizze, hogy az alabbiakban felsorolt 6sszes darab megvan-e.

Alkatrészek listaja
Hivatkozas Leiras Alkatrész Mennyiség
1 Desktop—a 1
2 Desktop—b |
3 Desktop—0 2
4 Left Leg 1
5 Right Leg 1
6 Support Beam 2
7 . 2
Side Bracket

— 2
8 Base [ o)
9 Sync Rod - » 1
10 Shelf [ ©e 8 J 1
11 Cloth Drawer 4; 1

-

il [ 1780 1




Alkatrészek

Kérjuk, ellendrizze, hogy az alabbiakban felsorolt 6sszes darab megvan-e

7\@/
sl

.

PowerCable x1

———

p @__ooooof

Controller x1

c &

Leveling Studs x4

D

Wire Cips x10

E ﬁ

4mm Alen Keyxl

(=

Screws M6x12x54

@))’1
G i
Screws M6x35x10

®

Outlet Box x 2

( e —e

ACAdapter x1

Hookx2

L %

Hexagon Bar x1

&

WoodenRod x16

=n:
o ]

Wire Basket x1

Q ——

Screws M6x20 X2

Shelf Support x2

Earphone Hook x1

Lockable
Wheel x4




i

Megjegyzés:Négy tovabbi fa rud a kiegészito taskaban.

Dxiz

Wooden Rod

X 1

X16

X4

4mm Allen Key:

Screws M6X12

Connector

Megjegyzés: A csatlakozé vizszintes savjanak merdlegesnek kell lennie az asztali panel szelet

varratara.

M

E
=]

-
\

o

/
=

o o o
=] GB
o o oo
=]
=
-]
o
o
o o
e L -
o
P -]
[=]
(=] [=]
=R-] e =




B x1 [ x4 |

‘4mm Allen Key H Screws M5X8

B3 x1 [ x4 |

Telepitse a masik ©-tartd gerendat a ‘4mm Allen Key H Screws M5X8
a masik oldalra a 3. Iépéshez hasonléan_.




Allitsa fel az asztalt, és szerelje
fel az @ oldalso
fékeket.Ugyanakkor a
kampokat a konzolokkal egyuitt
lehet felszerelni, a négy lyuk
barmelyikébe, a személyes
szokasoknak megfeleléen.

X1 X8

Leveling Studs || 4mm Allen Key || Screws MEX35

4mm Allen Key ‘ Screws M5X8




F x1. [l x26 |[8Y x 1

mmAllen Key HScrews M6X12 Fcrews M6X20

7

Telepitse a keretet az asztalra a pohartartoval (P), a ruhafiokkal (11), a fiilhallgaté6 kampdval
(S), a vezetéktartoval (O), a vezérldvel (B) és a haldzati adapterrel (K).

8

Megjegyzés: pohartarté felszerelési lehetéségek

X1 X 1
4mm Allen Key |[Screws M6X20

1. lehet&ség: Egy darab M6x20 mm-es csavarral régzitve, a pohartarto elforgathato.

2. lehet6ség: Két darab M6x12 mme-es csavarral rogzitve, a pohartartd rogzitve van.

X1 X 2
4mm Allen Key || Screws MEX12




X1 X8
9 4mm Allen Key || Screws M6X12

L2 3
L X ]
| —"
L2 2
L X

10

Lazitsa meg a csavarokat,a polc mozgathato.

| | q_;




11

Csatlakoztassa a vezérl6t, a halézati adaptert,

a tapkabelt és a bal labat.

. . B 10
Allitsa fel az asztalt, nyomja a konnektoros dobozt erdsen az X2 X
asztalba, €s hasznalja a vezetékcsipeszeket a vezetekek Outlet Box Wire Clips

felhtizasahoz.




MEGJELENITESI UTASITASOK

FONTOS Hasznalat el6tt vissza kell allitani az irdasztalt.

1. modszer: Tartsa lenyomva az ,,A” és a ,,V” gombokat a vezérlon egyszerre

RESET beallitas masodpercekig, amig hangjelzést nem hall.

A pult automatikusan megy, amig 69-et nem mutat, és az alaphelyzetbe allitas

sikeres.

Magassag bedllitasa | Fel: Nyomja meg a felfelé ,,A” gombot Le: Nyomja meg a lefelé ,,V” gombot

Kapcsolo kijelzé Nyomja meg 2-szer a ,,V” gombot, amikor az asztal a legalacsonyabb pozicioban van,
hogy a cm-t inch-re valtson.

Nyomja meg és tartsa lenyomva valamelyik memdriagombot (1,2,3 vagy 4),
amig egy Engedje el a gombot, és ez a pozicibmagassag el lesz tarolva a
memaoriaban.

Amikor a memdéria munkamagassagat kell hasznalni, nyomja meg a memoria

- . | pozicié gombot, és az asztal automatikusan beallitia a memédria magassagat.
Memoria magassag | \Megjegyzés: Ez az alléasztal 4 killénbdzé magassagi memériaval rendelkezik.
tarolt poziciok a kikapcsolas utan is érvényesek.a fel és le gombok segitségével
allithatja be az alldasztalt a szikséges munkamagassagra.

Hibaelharitasi utmutato:
Ha az alléasztal nem mikodik megfeleléen, akkor lehet, hogy vissza kell
allitani.Ha barmilyen hibakdd jelenik meg, akkor vissza kell allitani.

Karbantartas és megfontolas:

1.A napi karbantartas soran hasznaljon tiszta, puha ruhat a fellileti por eltavolitasahoz.Ne
hasznaljon nedves ruhat vagy kemény anyagot az asztal fellletének letoriéséhez.

Kerulje a felulet érintkezését savas kémiai anyagokkal.

2.Enyhe karcolasok esetén dvatosan torolje le puha ruhaval, kisimithatja a karcolasokat.

Kerulje a szalag kdzvetlen rogzitését a fémlabak kulsé feluletére, hogy megakadalyozza a festék
levalasat.



	Elektryczne biurko stojące z regulacją wysokości
	Elektrický výškově nastavitelný stojící stůl
	Elektricky výškovo nastaviteľný stojaci stôl

